
PHYSICIAN’S ORDERS 

 

                                                                                          NAME: 

                                                                                          ROOM NO: 

                                                                                          (ADDRESS) 

                                                                                          HOSP. NO. 

                                                                                          PHYSICIAN 
 

 

Another brand of drug identical in form and content may be dispensed unless checked. 

Cullman Regional Urology Admission Order Set 

Admit to:  Dr. Wallin              Admit Inpatient          Place in Observation Services        Outpatient 
Allergies: 

Diagnosis: 

Nursing: 

  Vital Signs q 4 hr                                              I&O q 4  hr                                   SCD while in bed 

  Continuous bladder irrigation with 0.9% saline. Wean to clear, yellow urine. 

IV Fluids: 

  LR @ 125 cc/hr IV     ½ NS @ 125 cc/hr IV     NS @ 125 cc/hr IV     ½ NS @ 75 cc/hr IV 

  NS @ 30 cc/hr IV 

Diet: 

  Regular    Clear Liquids    Diabetic     NPO after 2200, except meds     Renal     NPO except meds         

Labs:      CBC with auto Diff x 3 days     BMP x 3 days     Magnesium x 3 days     Phosphate x 3 days 

Prophylaxis Medication Orders: 

  Enoxaparin 40 mg subcutaneous daily 

  Pantoprazole 40 mg Po daily 

  Heparin 5000 units subcutaneous q 8 hr 

Pain Management Medication Orders:                                                 

  Acetaminophen 650 mg Po q 4 hr                                     Toradol 30 mg IV q 6 hr 

  Oxycodone 5 mg q 4 hr PRN moderate 4-7 pain              Toradol 30 mg IV q 6 hr PRN severe 8-10 pain 

  Hydromorphone 0.2 mg IV q 2 hr PRN severe 8-10 pain        Toradol 60 mg IM x 1 to be given now 

  Morphine 2 mg IV q 2 hr PRN severe 8-10 pain                          Toradol 30 mg IV x 1 to be given now         

  Docusate 100 mg Po bid                                                   Senna 8.6 mg Po bid                                                  

PRN Medication Orders:                                                 

  Ondansetron 4 mg IV q 4 hr PRN nausea/vomiting 

  Hyoscyamine 0.125 mg SL q 4 hr PRN bladder spasms 

  Metoprolol 5 mg IV q 6 hr PRN systolic blood pressure > 160 first, hold if heart rate < 60 

  Hydralazine 20 mg IV q 6 hr PRN systolic blood pressure > 160 second, hold if heart rate > 100 

  Pepcid 20 mg Po bid PRN acid reflux 

  Trazodone 50 mg Po at bedtime PRN insomnia 

  Promethazine 25 mg IM q 4 hr PRN nausea/vomiting if not relieved by Ondansetron 

MD Signature:_____________________________________Date & Time: _________________________ 

Cullman Regional Medical Center    Please use Ball Point Pen ONLY   Physician’s Orders 

DO NOT USE:      U     IU     QD     QOD     MS     MSO4     MgSO4 
Created: 12/3/2018   Page 1 of 1 

Reviewed and approved by P&T and Dr. Wallin: 12/3/2018 


